PARTS GATALDG
o | e (o s | fou |

Robin Engine

Model ECO4-3D

(H13514)

1980
R



< B O F R E

7yver7Y,arFY=F, 2z FORR
Ref. Nl #EID D THB LD, Ty e 7Y, 3> FY— b, 2=y b L LTRRERL TEY 7. WEME SBRT ALV, MY F CEREN
TORWEREEETRBIE2TEY AL, Py 7Y, a7 Y — b, 2=y b TIHEXTEW,
R JOEHREBT
RESBLOTRETE, OF iz NTRRL, TOFLS LOFABRHLEENAT L ERLET, ONNBAITEBS BRI Vb
BRERET, XENOBEEREBRRBUTY O IS HERHREEA,
B2 EWREOR, TEFAZLTHASETA,
1. PESE 0. BRN
FN—Y NI O ORBRUERS, BELCEETHI LB T,

HOW TO USE THIS ILLUSTRATED PARTS CATAL.OG

Indication of Assemblies, Completions and Units.

Those parts whose Ref. Nos. bear % are suppliable as parts of assemblies, completions and units. Refer to the remarks column. Parts not
found list are not suppliable individually; please order them as integral assemblies, completions or units.

Indication of Interchangeability, old parts vs, new parts

The interchangeability of new parts is indicated by the symbol 3) or 3 the parts below the symbol having been re-designed into
the above. The re-designed parts marked byz) are interchangeability usable with the engine before re-designing, While the re-designed parts
marked by 3( are not usable with the engine before re-designing.

When ordering replacement parts, please be sure to give us the following in information :
a. Quantity b. Part number

The contents of this parts catalog are subject to revision without notice.



e m—

B R
CONTENTS
1. 29205 —R, L) o ¥, HoF, 2T Feemueeeees CRANKCASE, CYLINDER, GOVERNOR
& MUFFLER «:-«++--
2. JT I TR, EZ b e CRANKSHAFT & PISTON +-vcvrversnssnnenees
T PR 3 B SV e S IR R R R R FUEL TANK +cccrvrevrtrnseneineeantotnonennnnes
b, XxTU—F, T 7Y —Freeeeeemmnnreineeicennes CARBURETOR & AIR CLEANER ««+vceneeeeess
B, P/ AR P erecsctstiatititiitttitaiterannnaonsonasons MAGNETQ sv-vverrernrannttnnsssnsaanueancananns
B. ) QA JNR T —Feerenrnneenrmaninaneonnonasnsencos RECOIL STARTER ---vvvteeresanntecrassnanacnns
2 TP A A Weis e sie vin wis 876 S0 S e s wR g e e e AN ACCESSORY +-vvreverernersnerancancansanenaaden






1.9 29— 2R,

)4, HiI\F+ < 7F---CRANKCASE, CYLINDER, GOVERNOR & MUFFLER

Ref.| 8 & & 2 8 & % K @2y tﬁ I N
No. | Parts Number Parts Name Q'ty Description NTEATAS
1 | Ecos-om CRANKCASE ASSY. 1 o T i
2 | EC04-140 1 | CYLINDER PACKING. 1
3 | EC04-0121 | CYLINDER ASSY. 1 e 8
4 | 002 18060 00 | NUT. 4 M6
5 | 003 20060 00 | SPSING WASHER. 4 M6
6 | EC03-3122 | MUFFLER GASKET. 1
7 | ECo4-021 MUFFLER ASSY. 1
8 | 010 50699 40 | STUD. 2 K1606160 M6
9 | 002 18060 00 | NUT. 2 M6
10 | 003 20060 00 | SPRING W ASHER 2 M6
11 | 065 01499 50 | SPARK PLUC. 1 K1814271 NGK7HS
12 | KM61-088 C | PLUG CAP ASSY. 1
13 | EC03-512 1A | CYLINDER COVER. 1
14 | 004 31040 80 | SCREW (pan head) 1 M4
15 | 003 20040 09 | SPRING WASHER 1 M4
16 | 004 31040 80 | SCREW (pan head) 1 M4
17 | 003 20040 00 | SPRING WASHER 1 M4
18 | 044 01299 91 | OIL SEAL (front) 1 EC03-111a TC12227
19 | 060 01598 80 | BALL BEARING 2 KN23-179  #6202c3
20 | EC03-071 CRANKCASE PACKING 1
21 | 044 01509 71 | OIl. SEAL (rear) 1 KN21-116a TC15257
22 | 011 90599 40 | BOLT (socket head) 4 EC03-9302 M5x30
23 | EC04-502 A | PACKING (cover) 1
24 | 056 51499 90 | CLIP EC04-135
25 | EC04-043 1A | BRACKET ASSY 1




1.92295—=X, 2V 4,51\ < 75----CRANKCASE, CYLI NDER, GOVERNOR & MUFFLER
Ref.| 8 & & = £ & & K B3 i = m o
No. | Parts Number Parts Name Q'ty Description HBS | semis
2% | EC04-508 /2 éL'i:iVE 1
27 | 060 01599 90 | BALI. BEARING 1 TGO2-118 #6002
28 | EC04-040 1B | CAVER ASSY 1 fo)
29 | EC04-015 A | COVERNOR SHAFT ASSY 1
30 | EC04-051 A | GOVERNOR LEVER ASSY 1
31 | 00165051 60 | BOLT 1 M5 % 16
33 | 044 01599 71 | OI[. SEAL 1 KN21-116a TC15257
34 PR7-4159 WJ\SHER (pulley stopl;e:) 1
35 | 001 66061 60 | BOLT 1 M6 x 16
36 | 003 20060 00 ”sf;ﬂlﬁc WASHER 1 M6
37 | KM61-409 AIR PLUG 1
38 | 0062610050 | O RING 1
39 | KM61-421 OIl. LEVEL GAUGE 1
40 | 006 26201 10 | O RING 1
41 | 001 66062 00 | BOLT 4 M6 x 20
42 | 003 20060 00 | SPRING WASHER 4 M6
43 | EC04-123/1A | ENGINE MOUNTING 1
44 | 001 66062 00 | BOLT 3 M6 % 20
45 | 003 20060 00 éﬁfi’lﬁé WASHER 3 M6
46 | EC04-035 3A | LEAD ASSY 1
47 | EC03-115 PACKING 2
48 | EC04-030 1 EAhBTJffEfoﬁ BRACKET ASSY 1 Tosi g
49 | EC04-032 B LEVER PLATE ASSY 1
50 | 011 90509 60 | BOLT (socket head) 2 EC03-144 M5 x22
51 | 003 20050 00 | SPRING WASHER 2 M5




1. 952945 —2Z, U4, 41N+ ¥7F5---CRANKCASE, CYLINDER, GOVERNOR & MUFFLER

Ref.| 28 & # S L &6 - ¥ RlEiE= ] -3 . B
No. | Parts Number Parts Name Q'ty Description HE8 | semg
52 | EC04-507 A | LEVER 1
53 | 002 17080 00 | NUT 1 M8
54 | 003 20080 00 | SPRING WASHER 1 M8
55 | TGO7-326 WASHER 1
56 | KM61-315 A | L.OCK WASHER 1
t F TN N
57 | EC04-420 9 | COVERNOR SPRING 1
x F o= P oy &

58 | EC04-310 1 | CARBURETOR PACKING 1
59 | 010 50599 %0 | STUD 2
60 | 011 90599 50 | BOLT (socket head) 2 EC03-9301 M5 x 18

P, S P
61 001 65063 00 | BOLT 1 M6 x 30

=
62 002 27060 00 | NUT 1 M6
63 | 010 50699 40 | STUD 4 K1606160 M6




2.7+ 7 b, EX h>--CRANKSHAFT & PISTON




2. 0 R5%) S2e D b, ER B rovvess PISTN CRANKSHAFT & PISTON

Ref. % & & S i o) kA ¥ B2 i E:2 CEE
No. | Parts Number Parts Name Q'ty Description EW 5 /TS
-3 v o v )
1 | Ecoa-089/1C | CRANKSHAFT ASSY 1
S -
2 | ECo4-206/2B | PISTON 1
2 » M
3 | Eco4-210 A | PISTON RING 2
4 | Ecoa-207 A | PISTON PIN 1
=2 - F & = N » 7
5 | 06101209 60 | NEEDLE BEARING 1
6 | 05651199 % | CLIP £
7] " y % 7 ¥ -
7 | 00532031 00 | WOQODRUFF KEY 1
8 | 005 30052 51 | KEY .
kel ¢ F 2 7 L3 =
9 | 005 32042 00 | WOODRUFF KEY 1




3.7a—XI)N 227-FUEL TANK




3P g =Ll sl sovenn FUEL TANK

Ref.| % & % = 8 & # B2 1 P
No. | Parts Number Parts Name Q'ty Description HEBR | semes
1 | Eco4-6131 | FUEL TANK 1

2 | 073 64097 80 | LABEL (caution) 1 EC02-907

3 | EC03-303 C | FUEL TANK BRACKET 1

4 | EC04-304 A | FUEL TANK BAND 2

5 | 004 31051 20 | SCREW (pan head) 3 M5 x 12

6 | EC04-610 2 FU_EI: PIPE 1

7 | ECo3-610 3 | PROTECTION PIPE 1

8 | 05611399 82 | HOSE CLAMP 2 EC03-6102b

9 | Ecoz-644 PACKING A 1

10 | EC02-088 | FUEL TANK CAP ASSY 1 inei. s




4.%vTL—42,ITP7 9Y—F




4.5 v TL—2,TT JV)—F e CARBURETOR & AIR CLEANER

Ref.| % & % = ® & B B2 ™
No. | Parts Number Parts Name Q'ty Description 01T 45 ?ﬁé_
1 | Eco4-063 1B CARBURETOR ASSY 1 e e
2 | 1113 2132 00 9 | NEEDLE VALVE 1
3 | 1104 2721 00 5| FLOAT HINGE 1
4 |1205 6742 01 7 | HINGE PIN 1
6 | 1502 4101 00 9 | MAIN NOZZLE ASSY 1 (S.1.04 side hole 1.38)
8 | 1502 4111 11 5| MAIN JET 1 (#76)
9 | 1113 2214 00 3 | FLOAT 1
10 | 1105 7121 03 8 | FLOAT CHAMBER PAGKING 1
11 | 1105 1431 30 8 | FLOAT CHAMBER 1
12 | 9376 1140 12 0 | SCREW 2 M4 % 12
13 | 1118 5141 01 3 | DRAIN SCREW 1
14 | 1103 7141 00 0 | DRAIN SCREW PACKING 1
15 | 1603 6114 00 2 | SLOW ADJUSTING SCREW 1
16 | 1603 8511 00 0 | ADJUSTING SPRING 1
17 | 9326 0130 06 8 | SCREW 2 M3 x6
18 | 9451 1403 00 7 | SPRING WASHER 2
19 | 1502 7143 01 4 | STOP PLATE PACKING 1
20 | 1502 2621 00 3 | STOP PLATE 1
21 | 3059 1100 02 1 | FUEL cocx ASSY 1 g3
22 | 1627 7551 00 3 | STRAINER 1
23 | 1217 7161 01 9 | PACKING 1
24 | 3059 1611 11 7 | FILTER CUP 1
25 | 9671 101900 6| O RING 1
26 | 9326 0130 05 6 | SCREW 1
27 | 1502 2113 10 9 | THROTTLE VALVE 1




4.¥+JL—-42,1TP7 ') —+---CARBURETOR & AIR CLEANER

Ref.| 8 & & € £ & & B 18 @ 3 EE
No. | Parts Number Parts Name Q' ty Description BB | eme
28 | 9326 0130 05 6 | SCREW 1

29 | 9451 1403 00 7 | SPRING WASHER 1

30 | 1502 2510 40 8 | THROTTLE LEVER ASSY 1

31 | EC04-420 4 | ROD 1

32 | EC04-420 5B | SPRING 1

34 | 002 28050 00 | NUT 2 M5

35 | 003 20050 00 | SPRING WASHER 2 M5

36 | 1604 5121 61 8 | SLOW [DLING SCREW 1

37 | 1603 8511 00 0 | ADJUSTING BPRING 1

38 | 1602 4131 00 0 | PiCOT JET 1 (#30)

40 | 1502 1111 01 1 | CLEANER Boby 1

41 | 1502 7522 00 0 | BACK SCREEN 1

42 | 1502 7531 00 9 | AIR CLEANER ELEMENT 1

43 | ECo3-072 ¢ | BIfENCER A& 1 foi.ae

44 | 9376 1140 12 0 | SCREW 2 M4 x 12

45 | 073 73099 50 | LABEL 1 EC03-903

46 | 004 31040 80 | BCREW 4 M4 x 8

47 | 003 20040 00 | SPRING WASHER 4 M4




MEMO

@ S 1B TRIRNS]

FUJI HEAVY INDUSTRIES LTD.



h?d#h

oooooo

[



5.¥%7 % k----“MAGNETO

Ret.| 8 & & 2 " w28 @ B - #
No. | Parts Number Parts Name Q' ty Description IINTETAR
1 | Eco4-0701 | MAGNETO ASSY 1 Pt e

1 | 11100070 000 | FLYWHEEL 1

2 | 114 00040 300 | IENITION COIL 1

3 | 00431041 60 | SCREW (pan head) 2 M4 X 16

4 | 113 20050 020 | BREAKER 1

5 | 113 80040 010 | CONDENSER 1

6 | o014 00499 80 | SCREW ASSY 2 EC03-117 M4 X8

7 | 113 90000 000 | COVER 1

8 | 004 31040 80 | SCREW (pan head) 2

9 | 017 00899 60 | NUT 1 K12-108 M8

10 | 020 30899 90 | SPRING WASHER 1 K13-108 M8

11 | 003 10080 00 | WASHER 1 M8




6. UM RAB—Roeeeee RECOIL STARTER




6. XABZ—Beeeen

‘RECOIL STARTER

Ref.| 28 & & & 24 &b # # fﬂiﬁ ) o S8 L I
No. | Parts Number Parts Name Q'ty Description INTEATAE
1 | EC04-050 1A | RECOIL. STARTER ASSY 1 [ B )

2 | A60002200000 sp'mi’ﬁ "si"li’lfwé 1

3 | A54102500100 REEL PL)\TE 1

4 | A57110900000 STARTER ROPE 1

5 | A30501100001 STARTER Kwoﬁ COMPL. 1

6 | A60502500000 | RETURN SPRING 1

7 | As55002500001 | RATCHET 1

8 | A60102100000 | FRICTION SPRING 1

9 | A30302500010 | FRICTION COMPL. 1

10 | A60702500010 | SET SCREW 1

11 | 073 96699 30 | LABEL 1 EC04-9102

12 | 276 05752 1001] NUT 1 M5

13 | EC04-510 2A | PLATE 1

14 | 004 31040 80 | SCREW (pan head) 2 M4 <8

15 | 003 20040 00 | SPRING WASHER 2 M4

16 | EC04-0711 | STOP BUTTON 1

17 | 004 31040 80 | SCREW (pan head) 2 Ma x 8

18 | 011 90599 90 | BOLT (socket head) 3 EC03-142 M5 x18
19 | 07373099 71 | LABEL 1 P305-150




------




7.77tY4%)---ACCESSORY
Ref.| 8 & & & L % M Bz 1 £ "
No. | Parts Number Parts Name Q' ty Description HEE | seme
T 7 E ¥ U 7 — & At 2-—5%&&L
1 | ECo3-091 2 | ACCESSORY TOOL KIT 1 o e
4 | 07170499 90 | WRENCH (socket head) 1 M5 K2004720
5 | 07170599 90 | WRENCH (socket head) 1 M6 K2005800




R B e S ]

e
'
.

=
-
-

e et e
ey, - "
—

—
—

 §
-
r
i b i
- -
]
=i
1
]
.
|
de
; L
1 -
= - o
v. .
-1 -
¥
e
L3
|
g e —
d
b Ihlll’l g — - il 2
i 5
o
I
— -y




L) AT O R T 1.,1 i ¥ il L | (o R e L~ A TR
J||:_|.r|q'l! r.'lhf"ltj[ Hj ‘i |f Lh‘ﬂ I,-'I'_'!'l: I:F, ""l!"ll ':I.I"I .l__'.{:.l '}{JI;I' : B
AONE R R

I 1 ‘;{1 '.l..l'l " W | 31 :.1 Tll'l' é

—
e

e g
s

£ AT = I I.II
AR Rt
R AT

i ‘1 n h i
r"l 'R‘a.hr,-.t. p,
| AR
. M |¢l~fz‘il s “\r.‘ LA
s ,‘i}z' L4
e g

i i Lo s
A -:.frn’freg'i*f;ar'f. f1'~*ﬂ,~'.-_:u.--. .‘

SIGR | fr,;,

lf._

[ A B i ; IJ' 4y .'.I
¥ ‘:l - ! h .i' s ﬁ- 1"“1."‘- IM'IL". ' |'r| I
R e ) *;f,-b?w i
o R A B

R S ﬂw}..'

Uiy g H'”'(ll |I 1 e g l-',llll"'
L O ==t A LT

: ']lli-{l-' ‘ll'Llfi fi} ‘_‘l_'|l & i,

‘i l."‘ll 'l L i

Iw.. ! "’l‘l”'n' ':
“r |||"| ]'L"
F' Mtrr m

1:5-4"
E'F-

T Lh 'thi 1 .'”I.';
I::”-.I*n-t!"j-fl!' "11’1'“ 'ﬂl [- #.. SRl e 2

DR ST ua—Jh' TR il AR .+ Bt



SITETFRER

By RASHIEREFEL-T-2(2Aren)
W RS H 3T (03) 347-2403~2426

FUJI HEAVY INDUSTRIES LTD,

Engine & Machinery Div.
Subaru Bldg. 1-7-2 Nishi-Shinjuku Shinjuku-ku, Tokya
Tel. Tokyo (03) (347) 2403-2426
TELEX: 232-2268
CABLE ADDRESS: FUJIHEAVY TOKYO
Head Dffice
Subary Bldg. 1-7-2, Nishi-Shinjuku Shinjuku-ku, Tokyo
Tel, Tokyn IN3) {347) 24032426

AUGUST 1980

Printed in Japan
55, 815 h



